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Change of Resin from high temperature PCT to high temperature PA4T

Current resin's Lead time is very long, and the Minimum order Quanity required is very big.
But the supplier is not able to improve anymore on that and so FCI would be changing the resin supplier 
as well as the resin type to shorten the Lead time and MOQ. 

Samples with the new resin have already passed the qualification tests.
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1. PURPOSE 
   


Partial qualification testing was conducted on Latching HDR, R/A, Double row Connectors, whose resin 


changed from PCT to PA4T to assess the conformance to FCI product specification BUS-12-050(Rev: K 


Sep/19-2011). 


 
 
 
2. CONCLUSIONS 
 


Base on the performed testing, the latching HDR, R/A, Double row connector met the specified           


requirements of product specification BUS-12-050(Rev: K Sep/19-2011). 


 
    


 
3. SAMPLE DESCRIPTION 
 


3.1 The sample description: 
 


Part numbers of the 
products to be 


tested 
Description 


Traceability 
Manufacturing Lot 


Info 


Housing 
Material 


Quantity 


78207-110 
Latching HDR,R/A, 


Double row connector 
N/A PA4T 15pcs 


 


3.2 Samples were received at the laboratory on Oct/26, 2012. 


3.3 Prior to testing, the samples were examined at low magnification and judged to be acceptable for 


testing.  


3.4 Photo of test sample: 
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    Figure 1: Latching HDR, R/A, Double Row Connector 


  


4. TEST SEQUENCES 


 


Partial qualification testing was conducted in accordance wi th FCI product specification BUS-12-050(Rev: 


K Sep/19-2011). The test items listed in the table below. 


 


       IR = Insulation Resistance  
       DWV = Dielectric withstanding voltage 
       Temp. = Temperature 


 


Test Items 


Test Sequence 


Group 1A Group 1B Group 2 


Examination of product 1,3 1,10 1,3 


Contact retention force 2   


IR   2,5,8  


DWV   3,6,9  


Thermal Shock  4  


Resistance to solder heat   2 


High temp. life   7  


Sample quantity 5pcs 5pcs 5pcs 
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5. TEST METHODS/REQUIREMENTS 
 


Test Items Test Method Condition Requirement 


Examination of product EIA-364-18B 10x magnification No detrimental condition 


Contact retention force EIA-364-29C 
Speed: ≤25.4mm/min with 2lbs 


load, dwell 6seconds. 
No dislodgement 


IR  EIA-364-21D 
Test Voltage:500V DC 
Test Duration:1minute 


≥5000MΩ 


DWV  EIA-364-20D 
Test Voltage:1500V AC 


Test Duration:50seconds 
After exposure:≥750V AC 


No evidence of arc-over, 
insulation breakdown, leakage 


current<1mA 


Thermal Shock EIA-364-32E 
-65ºC to 105ºC, 1hour/cycle 


5cycles 
No damage 


Resistance to solder heat EIA-364-56 
Produce 3,condition C 


260ºC,10seconds 
No damage 


High temp. life  MIL-STD-202G 
Method 108 


105ºC,250hours No damage 


 


 


6. TEST RESULT 


 
GROUP #1A TEST RESULTS 


Step # Test Requirement Step Description Result Comments 


1 
Examination of 


product 
No Detrimental 


Condition 
Initial No Detriment Pass 


2 
Contact 


Retention force 
No dislodgement 


Contact Retention 
force 


No dislodgement Pass 


3 
Examination of 


product 
No Detrimental 


Condition 
Final No Degradation Pass 
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GROUP #1B TEST RESULTS 


Step # Test Requirement Step Description Result Comments 


1 
Examination of 


product 
No Detrimental 


Condition 
Initial No Detriment Pass 


2 IR * ≥5000MΩ Initial IR 96800MΩ min Pass 


3 DWV 
No evidence of arc-


over, insulation 
breakdown 


Initial DWV 
No arc-over or 


insulation 
breakdown 


Pass 


4 Thermal Shock No damage Thermal Shock No damage Pass 


5 IR ≥5000MΩ After Thermal shock 139100MΩ min Pass 


6 DWV 
No evidence of arc-


over, insulation 
breakdown 


After Thermal shock 
No arc-over or 


insulation 
breakdown 


Pass 


7 High temp. life No damage High temp. life No damage Pass 


8 IR ≥5000MΩ After High temp. life 101400MΩ min Pass 


9 DWV 
No evidence of arc-


over, insulation 
breakdown 


After High temp. life 
No arc-over or 


insulation 
breakdown 


Pass 


10 
Examination of 


product 
No Detrimental 


Condition 
Final No Degradation Pass 


*.Statistical summary of insulation resistance measurements are given in Appendix A. 


 


GROUP #2 TEST RESULTS 


Step # Test Requirement Step Description Result Comments 


1 
Examination of 


product 
No Detrimental 


Condition 
Initial No Detriment Pass 


2 
Resistance to 
soldering heat 


No damage 
Resistance to 
soldering heat 


No damage Pass 


3 
Examination of 


product 
No Detrimental 


Condition 
Final No Degradation Pass 
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7. EQUIPMENT 


 


Item Manufacturer ID Number Last Cal. Cal. Due 


Microscope Nikon (SMZ645) 1019652 N/C N/A 


Universal force tester SE (1220HS) DG-Q-0246 20-Aug-12 19-Aug-13 


High Resistance Meter Agilent (4339B) DG-Q-0029 05-Jan-12 04-Jan-13 


Dielectrimeter Sefelec (DMG50) DG-Q-0185 14-May-12 13-May-13 


Dry heat oven Heraeus (UT6060) DG-Q-0053 05-Jan-12 04-Jan-13 


Wetting balance tester 
Multicore Solders 
(MUSTII SN2153) 


DG-Q-0310 15-May-12 14-May-13 


Thermal shock chamber Weiss (TS120) DG-Q-0255 22-Aug-12 21-Aug-13 


N/C=Not Calibrated 


N/A=Not Applicable 
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Appendix A: Statistical Summary of Insulation Resistance Measurements (unit: MΩ) 
 


Test items Initial After Thermal shock After High temp. life 


Max 2198000 340400 1988000 


Min 96800 139100 101400 


Average 358853.3 225970 319080 


Stdev 392457.31 55594.02 370857.32 


 





